OWNER' S MANUVUAL

RHL-610WS Uy
LAT/HIGH LOW OPTION FOR
RSM-600 |

 RHL-610WS
L 79" W 81" H 85"

AMERICA’S PREMIER EXERCISE EQUIPMENT AR




Introduction

A\ bout the LAT/HIGH LOW OPTION FOR RSM-600
Congratulations on your new purchase of the Super Rack/Smith
Machine. We hope you are completely satisfied with this product
and wish you many years of enjoyment.

T uff stuff Equipment

This Tuffstuff praduct has been builtto precise quality standards and
has been carefully packaged to ensure that damage will not occur
during shipment. The Limited Warranty and signature indicating
final inspection has been conducted by our line foreman, is an
expression of our confidence in the completeness, the materials,
and workmanship of this product.

1’Uarrant1_.r
SEE A COPY OF WARRANTY ON BACK PAGE.

?{egistration Card

To avoid unnecessary delays in warranty service and to insure that
a permanent record of your purchase is on file with our factory,
be sure to complete the warranty registration card and send it to
TuffStuff Fitness Equipment today.

Specifi cations
- 200 |bs.
- 300 Ibs.

- See Front Cover.

1. Maximum Wt. Capacity
2. Total Machine Weight
3. Footprint (LWH)

M= Dus fo confinuing preduc improvem emis, cpecificalions and designz are cubjzcl o changs
witiouinofcs,

Frior to the Assembly of the LAT/HIGH LOW OPTION FOR

RSM-600

1. We advise you to consult your local Tuff Stuff retailer if you should
have a question or problem regarding the proper assembly of
this unit.

Tool Requirements
1. One 3’4" combination wrench
. One 916" combination wrench
. One ratchet
. One 3/4" socket
. One 916" socket
. One rubber mallet
. Windex or household glass cleaner
. Measuring tape
. Ltility knife

[ T B 6 I N I L

Hardware Measurement Diagram
=8
Lﬁiﬁ‘i
e
<&
I?_.‘__,x'ﬁrg
&
G
o
\ﬂm{ek .:,\'?ghE@
o &

Safety Precautions

5 afety Frst

Regardless of how enthusiastic you may be about getting on
your equipment and exercising, take the time to ensure that your
safety is not jeopardized. A moment's lack of attention can result
in an accident, as can failure to observe certain simple safety
precautions.

1. Read, study and understand the Owner's Manual and all the
warning labels on this product. Furthermore, it is recommended
to familiarize yourself and cthers with the proper operation and
workout recommendations for this TuffStuff product prior to use.

2. It is imperative that you retain this Owner's Manual and be sure
all warning labels are legible and intact. Replacement Owner's
Manual and labels are available from your local TuffStuff
retailer.

3. Consult with your physician before beginning any exercise

program.

4. Use proper discretion when children are present.

5. Keep hands, limbs, loose clothing and lang hair well out of the

way of moving parts.

€. Do not attempt fo 1ift more weight than you can control safely.

7. Inspect the Unit for any sign of wearon parts, hardware becoming

bbose or cracks on welds. If a problem is found do not useor
allow the machine to be used untilthe defective part is repaired
or replaced.

LAT/HIGH LOW OPTICN FOR RSM-800



Assembly List

ltem # Description Qty.
(3] CARRIAGELT 1
7 |CARRIAGERT 1
8 CARRIAGE DOUBLE PULLEY BERACKET 2
23 |SELECTORPOSTLT 1
24 |SELECTORPCSTRT 1
32 | BLACKNYLONPULLEY /@ X1 X 21/2 4
44 | FLAT WASHER SAE 3/@" 4
47 |HEX HEAD CAP SCHREW GR-5 B/O 3/8-16 X 1 34 4
61 |NYLONINSERTTHIN FATTERN LOCK NUT B/O 3/8-16| 4

LAT/HIGH LOW OPTION FOR RSM-600




Step 2
Assembly List
ltern # Description Qty.
4 CABLE RETAINER BRACKET 4
44 | FLAT WASHER SAE Z/P a/8" 12
51 |HEXHEAD CAP SCREW GR-5 2P 3/2-16 X 2 4
53 | HEXHEAD CAP SCREW GR-5 2P 3/8-16 X 4 3/4 2
61 NYLOMN INSERT THIN PATTERN LOCK NUT Z/P 3/8-16 6
62 | NYLOMN PULLEY 3/8 X1 X 4 1/2 BLACK 4

()

o
'\\ .
&

s

ﬁw&; -« % A -
L

7al

o - o - o - o
r ™ o o -

NOTE: _
1. REMOVE TOP STAEILIZER
AND REASSEMELE THE CLYMPIC
ADAPTERS EEFORE PROCEEDING
TOTHE NEXT STEP. (ITEM # 22 ON
THE RSM-600 OWNERS MANUAL)
2. SOME PARTS NOT SHOWN FOR
CLARITY.

-
-
-

3 LAT/HIGH LOW OPTICN FOR RSM-800




Assembly List

ltem # Description Qty.
20 |REIFORCEMENT PLATE1/4 X2 X 41/2 2
TOP HIGH/L OW CROSS BERACE 1

FLAT WASHER SAEZ/P &/a" 10
HEX HEAD CAP SCHREW GR-5ZP 3816 X 2 6
NYLOM INSERT THIN PATTERN LOCK NUT Z/P 3/8-16 4
SPUT LOCK WASHER £/ a/a" 2

I NOTE: Il
1. SOME PARTS NOT SHOWN FOR CLARITY.

LAT/HIGH LOW OFTICN FOR RSM-600

4




Assembly List

ltemn # Description Qty.
5 CABLE RETAINER BRACKET (3 1/2 PULLEY) 2
32 |BLACK NYLON PULLEY 3/B8 X 1X 31/2 2
44 | FLAT WASHER SAE Z/P 378" 4
52 |HEX HEAD CAP SCREW GR-5 Z/F 3/8-16 X 2 1/2 2
&1 MYLOMN INSERT THIN PATTERN LOCK NUT ZP 3/8-168 2

LAT/HIGH LOW OPTION FOR RSM-600



Step 5

Assembly List

ltem # Description
2 |ADJUSTABLE FOOT SUPPORT
19 |LOWER BASE ASSEMBELY
21 |REINFORCEMEMNT PLATEW/PULLEY BRACKETS
23 | BLACK NYLOM PULLEY 22X 1X31/2
44 | FLAT WASHER SAE Z/F a/a"
47 | HEX HEAD CAP SCREW GR-5 Z/P 3/8-16 X 1 3/4
43 | HEX HEAD CAP SCREW GR-5 Z/P 3/816 X 2 &/8

51

HEX HEAD CAF SCHREW GR-5Z/P 3/B16 X 3

&1

MNYLOM INSERT THIN PATTERN LOCK NUT Z/P 2/8-16

a1

BLACK NYLOMN PULLEY 2/8 X 11/2X 41/2

LAT/HIGH LOW OFTICN FOR RSM-600




Step €

Assembly List
ltern # Description Qty.
3 ADJUSTABLE PULLEY BRACKET 1
12 | GUIDEROD 3/4 X 73 5/8 2
22 | SELECTOR PIN W/COIL 3/8 X 4 GOLD KNOB 1
(a7 32 |BLACKNYLONPULLEY 3@ X 1 X212 1
1? w 42 | FINISHED HEX NUT Z/P 1/2-12 1
: I ' 44 | FLAT WASHER SAE Z/F a/8" 2
- 61 | NYLON INSERT THIN PATTERN LOCK NUT £/ 2/8-16 1
®\ . 68 |HUBBER DONUT2M4 X 21/2 4
77 | SPUT LOCK WASHER Z/P 1/2" 1
1

r - \@ 79 |10 LBTOP PLATE W/22" SLTH BAR 18 BLK WTS ASSY
b H""_H. |
a_q .

T

N NOTE: Il
1. SOME PARTS NOT SHOWN FOR CLARITY.

7 LAT/HIGH LOW OPTICN FOR RSM-800




Assembly List

N CTE: I
1. SOME PARTS NCOT SHOWN FOR CLARITY.

ltern # Description Qty.
25 | TOP GUIDE RCD RETAINER 1
23 |BLACK NYLOMPULLEY 38 X 1 X2 1/2 6
44 | FLATWASHER SAE Z2/P a/a" 16
47 |HEX HEAD CAP SCREW GR-5 Z/P 2/8-168 X 1 3/4 L5
51 HEX HEAD CAP SCREW GR-5 Z/P /B-16 X 2 2
&1 NYLOMN INSERT THIN PATTERN LOCK NUT Z/P 2/8-16 2

i) NOTE:
SR %) n%/‘@ 1. SOME PARTS NOT SHOWN FOR CLARITY]

: = @___n>

LAT/HIGH LOW OFTICN FOR RSM-600



Step 8

Assembly List
ltern # Description Qty.
12 [GUIDE ROD 3/4 X 73 5/8 2
19 [LOWER BASE ASSEMBLY 1
44 |FLAT WASHER SAE ZP a/a8 4
48 |HEX HEAD CAP SCREW GR-5Z/PaB16X 21/2 2
61 |NYLOMNINSERT THIN PATTERN LOCK NUT Z/P a/8-16 2

H

H

|
-

J

L

71
o

™

it

It 1

11

:

md ol el [ [ (=] il [a] (] =]

e
Y

m

s e

=

IO

LAT/HIGH LOW OPTION FOR RSM-600



Assembly List

ltemn # Description Qty.
16 | LAT HOLDER
28 | TOP SWIVEL PULLEY BRACKET HOUSING
44 |FLATWASHER SAE ZP 2/g" 16
47 |HEX HEAD CAP SCREW GR-5 Z/P 2/8-16 X 1 3/4 2
50 |HEX HEAD CAP SCREW GR-5 Z/P 2/8-16 X 2 3/4 2
51 |HEX HEAD CAP SCREW GR-5Z/P 3/8-16 X 2 4
‘ 61 MYLOMN INSERT THIN PATTERN LOCK NUT ZF a/8-16 =)
MNYLOMN PULLEY 2/8 X1 X 4 1/2 BLACK 2

N CTE: I
1. 5SOME PARTS NOT SHOWN FOR CLARITY.

LAT/HIGH LOW OPTION FOR RSM-800 10




- ___________________________________________________________________________
Step 10 LAT CABLE ASSEMEBLY

Assembly List
ltem # Description Qty.
10 | FLOATING DOUBLE FULLEY ERACKET LT 1
15 | LAT CABLE 1
a6 | CLEVIS BHACKET 2/32" 1
57 | NYLON BALL 1 2/4 X 9/32 1
59 | NYLON INSERT LOCK NUT Z/P 5/18-18 1
73 | SHOULDER BOLTALLOY 3/8 X 2/4 1
T4 | SNAP LINK Z/P aMM X a0MM 1
76 | SOCKET SET SCREW Z/P 3/8-16 X 2/4 1

T CONT. ON NEXT FAGE

& 1

e

NN

"

S

JENOTE: Il
1. SOME PARTS NOT SHOWN FOR CLARITY.

1 LAT/HIGH LOW OPTICN FOR RSM-800



=

&
§ e

HOV S[I0IAFYEd INCHA \INOD

T K 91-8/€ 472 MIHOE L35 LIADOS

8/L ¥ 2e-0F 472 M3HDS L3S 1 IHD0S

WINOE X NG d7Z MNTT dVNS

F/T K 88 ADTTV 1108 H3TMNOHS

BL-9L/S J477 LMNN MO0 LTHISNI NOTAN

SE/6 X T/ L 11vE NOTAN

WLE/E 1 IHTVHE 5INTTD

(00 L-dW¥D) QY .020° L J¥D WNANIW MY

J18¥0 LV

HMNITTITENOA 38 HY

-1~ | ] ||| |||

1Y 13M2¥HE AT TINd 319N00 SNILYC 1

=,
&

uondiosan

1si] Alqwessy

ATENISSY 378V0 LYT13INNIINOD  LL deis

12

HLOW OPTION FOR RSM-600

G

LATHI



A

—
.

(]

.
=

-

N

e

N

n

n

=

o« DR

-

- - - - L] ] k- B =

:'.r‘-. . "I‘.

T AR AR R

4

2

ol

_'g(

AINVIO 404 NAMOHS ION STV FINOS 'T

A1 oN I

i dfZ HIFHSYM MO0 LNdS | 44

¥/ K 9L-8/T d/Z M3HOS 135 134005 | 84

WINDS X NG Jd7Z MNITJYNS | L

FEXBEACTIVLIIOBHITINOHS | €4

8L-9L/S d/Z LMNN H20T LTHISNINOTAN | 65

SEEX TR L TIVE NOTAN | LS

S dfZ VS HIHSYM LY 1D | €T

EL-g/L d/Z LNN X3H d3HSINIA | 2T

LEEE 1 IMOVHE SIATT1D | 9%

-1~ |~ ||| || ||

VI MOTVHDIH | ©F

1108 319v0 I1avLsnray k

=
&}

uonduosag # Waj

1s17 Alquassy

ATENISSY 4 1dVO MO'I/HOIH 3dIs 14371

L dsic

HLOW OPTICN FOR RSM-600

G

LAT/HI

13



dHLE TVNIA ¥MOd 02 HDVd OL dINILL ¢

AINVIO NOd NAOHS LON 518V HNOS 'T

L EEaleld o

L &b diZ HFHSYM MO0 LINdS | 42
L e W 91-8/2 472 M3HD5 LIS 13IHMD05 | 94
8 WINODE X ININE J7Z WNIT JdYNS | L
L /T X 88 ACTIV U108 H3ANOHS | €4
L BE9L/S JdfZ LMW MO0 LHIASNI NOTAN | 65
8 SEEXFT L TIVENOTIAN [ 45
L WS dfZ VS HIHSYM LY 14 | B
8 EEC/k d/Z 1NN X3H d3HSINIA | 2F
b L£E/E LIHNIVHE SINT1D | 9¢e
L JTHYD MO TVHEIH| €L
8 1108 319v0 31avLsnrav 3
') uondiosan # Wa

1s17 Alqwassy

2\

SN

B

ATBNISSY 318V0 MOT/HODIH 3AIS LTHOIH

gidasc

14

V OPTICN FOR RSM-600

|,|"

GH LO

LATHIC



dvd.lS I THNY H3H1V31

GLfb diZ HFHSYM MO0 LIS | 42

TR W8T 42 M3HOS L35 LIH005 | 94

8L X €e-01L 4772 M3HOD5 135 1IMD0S5 | SL

INNORE X ININE d7Z ANITAYNS | #L

e X /e AOTIV U103 H3aTNoRHS | et

BLELS JZ NN HMIOT LHISNINOGTIAN | 65

TRCLE/ AZTIOHM L0 YL XIH| 95

2L2/k 47 LMN X3H d3HSINIG | 2F

b2 X 9T dZ NIVHD 110D | L%

ST [ IAMIVHI SIng10 | 88

a9 020 L VD INMNINMTY | e

J19¥0 MOY MOT| 2t

HMWITIATINOT 02 V3 MOH MOT| LL

1H 13HM2%HE AFTINd 318N0A DNILYOT1d | kL

1 3HMIYHG ATTINS IT1aVLESNIMTY DNILYO 14 &
) uonduosag # Wa)|

1517 A|quassy

ATANISSY 31dV0 MOH MOT1HDIH St d@ic

16

HLOW OPTICN FCOR RSM-800

G

LATHI



Assembly List
ltermn # Description Qty.
20 |GUIDE ROD 34 X 72 5/8 1
45 |SELECTOR PINW/COIL 3/8 X 4 GOLD KNCB 2
46 |FLAT WASHER SAE 2P a/a" 2
'x_)/ﬂhﬁ"
A
"‘\__
\\._\H-.
[~
e

17 LAT/HIGH LOW OPTION FOR RSM-600



18

LAT/HIGH LOW OPTION FOR RSM-600




h &
ik

il
«Efk dff HHHSYM MO0 LNdS | 44
NINORE X ININE J7 2 MNITAWINS | FL
HEX Y2 ADTIV 108 H3aTNOHS | et
BL-9LSdZ LNNHMOOTLHISNINOIAN | 89
EXRELEN AZATOHM LTIO8 VL XIH | 95
Sh-2/l 42 LNN X3H J3HSINI | 2
ST L TIMOVHE SINTTTD | 9T
J78v¥0 MOd MO | g8
1L T113HI¥H3 ATT1INd 37aN030 DNILYO14 | Ok
1IHOVHE AN I1aVLESNNOY DNILYO 14 6
') uondiosasg # Way|
1517 Alquassy
ATEWISSY 378V0 MOY MO 1437 ¥ dels

HLOW OPTICN FOR RSM-600

G

LAT/HI

15



COLOR CHART
GRAY= SLUB-ASSEMELY PARTS
BLACK=HARDWARE

RHL-610WS

RHL-&0WS RE WD

Parts List

Mem M Uetq.'riptiﬂn Rev.| Part Noo | Oty | Ttem Noo Ueh:riptiﬂn Part Noo | Oty
1 ADJUSTABLECABLE BOLT [ LUP36a8 1 43 FLAT WASHER SAE £/ 1/2" BM H2AI3] ]
2 ADUSTABLEFOODT SUPPORT ] [ e | 1 44 FLAT WASHER SAE Z/F3/8" BMHAE | 1H
3 ADJUSTABLEPULLEY BRACKET [ LP5211 1 45 FLAT WASHER LS5 &1 14" BEMH21i5 3
4 CABLE RETAINER BRACKET [ L ; 46 HEX HEAD C AT SCREW GR-5 /1 104-20 X 34 BN H2116 3
3 CABLE RETAINER BRACKET(31/2 PULLEY) ] L 2 7 HEX HEAD CAP SCREW GR-5 £ 38-16 X 1 34 BM H2Mi) =
L CARRIAGE LT [ L 1 48 HEX HEAD C AP SCREW GHR-5 A1 38-16 X 21,2 BM HM4 2
7 CARRIAGE K1 [ L 1 49 HEX HEAD C AP SCREW GR-53 £/ 38-16 X 2 33 BMHAME 2
8 CEARRIAGE DOUBLE PULLEY BRACKEI ] L 2 5 HEX HEAD C AP SCREW GR-53 £/ 38-16 X 2 34 BN HAMS 2
9 FLOATING ADJUSTABLE FULLEY BRACKET [ L 2 51 HEX HEAD C AP SCREW GHR-5 £ 38-16 X 3 BM HAXMa 13
i FLOATING DOUBLE PULLEY BRACKET L1 [ L 1 52 HEX HEAD C AP SCREW GR-53 £ 38-16 X 3 1,2 BMH2117 2
11 FLOATING DDOUBLE PULLEY BEACKET K1 1 L 1 53 HEX HEAD CAT SCREW GR-5 201 3/8-16 X 4 34 BMH2ih3 2
12 GUIDE ROD 34 X 73 578 [ L 2 54 HEX KEY ALLOY 3,327 BMHIB72 1
13 HIGH/LOW CABLE [ L 1 55 HEX KEY ALLOY 7/32° BMHIB73 1
1d LAR BAR DOUBLE LINK ] L 1 56 HEX TAP BOLT WIHOLE &P 1/213 X3 BN H 1045 2
15 LAT CABLE [ L 1 57 RY LM BALL 134 X932 BMH19%E ]
16 LAT HOLDER [ L 1 58 IY LD [ HANDLE BMH1215 2
17 LOW ROW BAR 20" DOUBLE LINK ] L 1 59 NYLON INSERT LOCE MUT £/ 511618 BN H2)58 -]
18 LW ROV CABLE [ L 2 &l B LM IMSERT THIN PATTERR LOCE MUT £ 1/2-13 BMW HXZ? 2
19 LOWER BASE ASSEMBLY [ L 1 61 B LD INSERT THIN PATTERN LOCEK MUT &1 3/8-16 BN HX)25 3l
2 REIFORCEMENT PLATETA X 2X 412 ] L 2 62 Y LON PULLEY 3/8 X1 X 4 172 BLACK BM HiEG G ]
n REINFOORCEMENT PLATE W/FULLEY BRACKETS [ L 1 63 PLASTIC IRSERT CAP 174" KDL BM HIXKE 2
n SELECTOR PIN WICDIL 38 X 4 GOLD KNOB [ L 1 6d PLASTIC IMNSERT CAP 2 X 3 BN HI52 2
3 SELECTOR MOST LT ] L 1 63 PLASTIC TUBE GUIDE W/LIP-TEETH 2 1)2° 50 BN HiXal) &
M SELECTOR POST RT [ L 1 66 PUSH PLULL PIN 1/2 X2 78 LIGHT SPRIMNG BM HiB£2 1
5 NP GUIDE ROD RETAINER [ L 1 67 PUSH PULL PIM 1/2 X312 REGULAR BN HI(BA) 2
26 O HIGHLOW CROSS BRACE ] L 1 68 RUBBER DOMUT3M X 2172 BM HiXes &
bl ror SWIVEL FULLEY BRACKET [ L 2 L] RUBBER FOOT 3 X4 1,/2 BM Hiail? 1
| ror SWIVEL FULLEY BRACKET HOUSING [ L 2 0 RUBBER GRIFPT 1D X 125 X 20 B H20E] 2
2 WEIGHT SHIELD ] LUI'5215 1 71 RUBBER GRIPT [ X125 X5 BN HIRS? 2
3 10 LEWEIGHT PLATE BMHSM | 19 7 RUBBER GROMMET 34" 1D BM HiH 2
il ALLUMIMNLUM CAP 1020 BRI {CAP-100) BMWHORIT | 4 73 SHOULDER BOLT ALLDY 3/8X 34 B HIF 15 =]
32 BALL BEARIMNG 520-2R5 BMHITIZ| 4 74 SMAL LINE Z/P SMM X S0MM BM HiXla3 -]
k] BLACK WYLOKN PULLEY 38X 1331,/2 BMHIE53 | 25 75 SOCKET SET SCREW &1 10-32 X 18 BM HAES 11
M BLACK BEUBRER GRIF 12 X4 78 BMHI1E1E | 2 76 SOCKET SET SCREW &1 38-16 X 34 BMH210H ]
35 BROMAE BUSHIMG 1,2 K58 X 1/2 X738 K 1/8 B HR2E 4 7 SPLIT LOCE WASHER &1 1/2° BN HIGT2 3
36 CLEVIS BRACKET 3327 BMHIYM | & 78 SPLIT LDCK WASHER &1 38 BM Hia55 2
7 COIL CHA TN £ 3716 X 21 BMHI22 | 2 T4 10 LE TOP PLATE W/ 22" SLTE BAR 19 BLE. WIS AS5Y B HA)A) 1
38 DEC AL DANGER TIGHTEN THIS RETAINING... BMHO42 | 3 &l LRETHANE BUMI"ER 134 BN HIR223 1
i DEC AL IMPORTANT ADUST CABLE HERE BMHI&EE| 4 A1 BLACK WYLON PULLEY 3/ X1 1/2 X412 BM H 6% 2
&l DEC AL IMPORTANT CHECE CABLES BE SLIRE. BMH1&4T | 2 82 RETAIMIMG SMAP RING EXT. PLAIN 1 147 BMH1715 2
4l DECAL IMPORTANT FOR BEST FPERFORMAMCE... BMH1EH | 3 83 LEATHER AMNELE SIRAI BN H1231 1
a2 FIMISHED HEX NUT &/ 1/2-13 BMHAWM | 7 84 DECAL-WEIGHT NUMBERS R EF TP-10{ 200 D) BMH1542 1

LAT/HIGH LOW OFTICN FOR RSM-600 19




Maintenance

TuffStuff Basic Strength Equipment Safety and General Maintenance

All TUFFSTUFF strength equipment is designed and manufactured to offer maximum, long-life service
with minimal maintenance. However, safety inspection and routine maintenance in your facility should be
the upmost importance in your daily operation. Information presented in these pages will serve as a basic
guideline to design your own inspection procedures.

Part One: General Inspection and Cleaning

Equipment should be wiped down with a damp cloth and dried on a daily basis. The powder coat finish
should be polished with a good car wax on aweekly basis. A daily wipe down of the upholstery with a lano-
lin based hand cleaner or Naugahyde Cleaner. Do not use cleaners such as Lysol or Windex as they will
dry out and crack the vinyl. Lanolin hand cleaner dissolves the sweat and lubricates the vinyl, maintaining
its natural flexikility. Sweat is corrosive and when left on the frame and components will eventually cause
corrosion or rust. When performing these cleaning sessions, it is the perfect time to inspect the equipment
and note any problems for the maintenance personnel to correct.

1. Check equipment if it is operating properly.

2. Check the cable for loose fittings or frayed cable and is seating propery on the pulleys and
cams.

3. Make sure that the proper weight stack selector pin is with each machine and that the pin func-
tions propery.

4 If something appears loose be sure to have it tightened immediately.

5. If a piece of equipment appears damaged or not operation properly, place the piece out-of-ser-
vice immediately.

Part Two: Maintenance

In this paragraph, we will discuss the inspection of the cables, pulleys and their associated components. If
there exists the potential for injury to occur on a machine, it will most likely lie in the cable system. It is im-
portant to inspect the cables frequently and let it be known to all users that it is their responsibility to report
any worn-out cable to prevent a sudden failure that can result in an injury. Cables are moving pars, mean-
ing cable-wear will occur regardless of the type or size used. In the advent of the 316" mill-spec cable this
wear takes longer to become apparent and this is why frequent inspections are so important.

1. Check the cable termination at the weight stack. To perforn any cable tension adjustment,
loosen the hex jam nut and thread the hex tap bolt in or out to give cable the proper tension.
Re-tightened the hex jam nut when adjustment is complete and make sure the hex tap bolt is
threaded 1/2" into the socket of the selector bar top plate.

2. Check the cable as it terminates at the cam. Check the end fitting for any signs of fraying in this
area. Inspect the bolt and nut and/or screw holding the fitting and be sure that it is tight.

3. Check the cables as it passes over all pulley wheels. Visually inspect the cables and pulleys. A
cable that is wearing will exhibit a ballooned surface that passes over the pulley. This is and early
warning sign to replace the cable.

20

LAT/HIGH LOW OPTICN FOR RSM-800



Maintenance

Part Three: Lubrication

Bearing and linear bearings systems have advanced over the years but they must be maintained on aregu-
lar basis if you expect them to last and perform efficiently. TuffStuff uses only the highest guality bearings
and linear motion components that are virtually trouble-free but requires the regular preventive maintenance
to insure long-asting performance.

1. Bronze and nylon bushings, we recommend on a weekly basis to spray a teflon-base lubricant
(silicone-free) directly onto the shaft as it passes through these bushings. Spray a small amount
onto the shaft and rotate it through its complete movement and wipe off any excess.

2. Weight stack guide rods and bushings, again use teflon spray lubricant and this time spray onto
a rag and wipe the guide rods down with this rag on a weekly basis. Do not use WD-40 or other
lubricants as they attract dirt and will crate a mess between the weight plates and bushings.

3. Sealed bearings pivot points, as the name implies are protected from the outside environment
and require no lubrication. During the machine wipe down, wipe the external bearing surfaces
with the damp rag and dried to prevent the build up of dust and sweat.

4. Linear bearing systems are precision, high load components that require regular maintenance.
Dirt and corrosion are the major culprits in linear bearing failure. The hardened shafts must be
wiped down weekly and lubricated with a light layer of teflon grease. We recommend a teflon-
base (silicone-free) gel/grease for this purpose. Lack of care and maintenance will result in cor-
rosion of the linear shaft causing the bearings to clogged and jammed.

If you religiously perform the daily and weekly maintenance procedures, you will increase the life of the ma-
chine and ultimately lower your maintenance costs with fewer replaced components and downtime.

Any doubts, equipment with mechanical problems should be placed "Cut-of-Service” until all prokblems are
corrected. If replacement parts are required or maintenance questions, please contact:

TUFFSTUFF FITNESS EQUIPMENT INC.

Service Department
1325 E. Franklin Avenue
FPomona, CA 91766
1-800-961-9377
e-mail: service@tuffstuff.net

LAT/HIGH LOW OPTION FOR RSM-600 21



DO NOT DISCARD THIS MANUAL

HOME LIFETIME WARRANTY

TuffStuff products are warranted to the retail purchaser to be free from defects in materials and workmanship.
TuffStuff exclusive Home Lifetime Warranty coverage extends for the life of the product while owned by the
original retail purchaser, and used only in a home or resdential setting unless ctherwise noted in the owner's
manual.

This warranty does not cover:
TuffStuff products sold for and used in a commercial or institutional setting.
Ary damage, failure or bss caused by accident, misuse, neglect, abuse, improper assembly, improper
maintenance, ar failure to follow instructions or warnings in the owner's manual and warning labels
posted on the machine.
Use of products in a manner for which they were not designed.
Criginal product that is altered, orthe use of replacement parts and components of another manufac-
turer other than T uffStuff.

Limitations:

The foregoing shall constitute the sole remedy of the purchaser and the sole liability of TuffStuff with regard to
warranty, whether express or implied by operation of law or otherwise, including but not limited to any implied
warranties of merchantability or fitness. TuffStuff shall in no event be liable for incidental or consequential
lhsses, damages or expenses in connection with exercise products. T uffStuff's liabilty hereunder is expressly
[imited to the repairs or replacements of warranted defective parts.

Procedures:

Warranty service will be peformed at Tuff Stuff's facilty in Pomona, California. TuffStuff will have the option of
gither repairor replacement at no charge for any defective product. Purchaser is responsible for installation of
repaired or replaced parts and all transportation and insurance costs on returned or replaced equipment to and
fram TuffStuff's facility in Pomona.

This warranty gives you specific legal nghts and you may also have other rights, which may vary from state to
state. Effective July 1, 2004.

This warranty i the final, com plete and excheive ageement of the paries with respect o the quality or performance of the equip ment
and no action for breach of this writben warranty orany implied waranty shall be commenced more thananre (1) year after the accrual
of the cause of action. Mo medification of thie waranty or waiver of ite rms shall be binding on either party unless approved in
writing by an authorized representative of the party. Contact TuffStuff at 1325 E. Franklin Avenue, Pomaona, California 91766, before
returning any defective equipment.

Mote: Retain vour sales receipt and be sure to mail in the warranty registration card to insure that a
permanent record of yvour purchase is on file with the factory and to avoid unnecessary delays in
warranty service.

TuftStuft Fitness Equipment, Inc.
1325 E. Franklin Avenue
Pomoma, CA 8176E, USA
Ph: 9096291600 Fax: 909-629-4967
E‘mail: service@tuffstoff.net Net: www.iufistuff net




